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This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at 
http://www.cps.bureauveritas.com and is intended for your exclusive use.  Any copying or replication of this report to or for any other person or 
entity, or use of our name or trademark, is permitted only with our prior written permission.  This report sets forth our findings solely with respect to 
the test samples identified herein.  The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from 
which a test sample was taken or any similar or identical product unless specifically and expressly noted.  Our report includes all of the tests requested 
by you and the results thereof based upon the information that you provided to us.  You have 60 days from date of issuance of this report to notify us 
of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the 
issue you wish to raise.  A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this 
report, the tests conducted and the correctness of the report contents. 
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SUBMISSION INFORMATION 
Sample Description: PLASTIC POT 
Submitted Quantity: 10 PCS OF PLASTIC Colour/Assortment: / 
Style/SKU No.: / P.O. No.: / 
Manufacturer: / Buyer: / 
Country of Origin: / Country of Destination: / 
Re-test (Y/N): NO Previous report no.: N/A 

 
TEST INFORMATION & EXECUTIVE SUMMARY  
Evaluation To: For compliance with Client’s requirements:  

BS EN ISO 105 B02 – Part B02: Colorfastness to artificial light: Xenon arc fading lamp 
test (80 hours). 
 

Standards Employed: As specified in above standard. 
 

Conclusion: The results of the tested samples are recorded as DATA. 
NOTE: 
 
This report was revised on DECEMBER 09, 2011 to add sample information per vendor’s request. 
 

 
Note: If there are questions or concerns regarding above report, please contact the appropriate lab pe rson. 
 
Technical questions  (Vietnamese): Kelvin Tran, 848-37421-604 ~ 6; email: kelvin.tran@vn.bureauveritas.com 
& concerns: (English): Allen Hsu, Tel: 848-37421-604 ~ 6; email: allen.hsu@vn.bureauveritas.com 
  
Concerns regarding  Primary Contact: Christine Le, Tel: 848-37421-604 ~ 6; email: christine.le@vn.bureauveritas.com 
billing: Back-up Contact: Cindy Phan, Tel: 848-37421-604 ~ 6; email: cindy.phan@vn.bureauveritas.com 

 
Signed for and on behalf of 
BUREAU VERITAS CONSUMER PRODUCTS 
SERVICES VIETNAM LTD 
 

 
     ALLEN HSU 

       HARDLINES DIVISION MANAGER 
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PRODUCT IMAGE(S):  
 
 

 

Figure 1 – Overall view. 
 

 

STT TÊN NHÃN HIỆU  
MÃ NHÃN HIỆU 

1 2K -  Xám Mờ  HV 23 

2 2K -  Đen Nhũ Bạc  HV 35 

3 2K -  Nhũ Bạc (nền trắng) HV 31 

4 2K -  Trắng Bóng HV03 

5 2K -  Màu Xám HV22 

6 2K -  Màu Vàng HV20 

7 2K -  Đỏ Tươi HV07 

8 2K -  Đen Bóng HV05 

9 2K -  Màu Tím HV16 

10 2K -  Xám Đậm HV21 
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RESULT(S): 
 
 

Evaluation Citation / Method Criteria Results Rating 

Colorfastness to 
artificial light BS EN ISO 105 B02  

Xenon arc fading 
lamp test (80 hours – 
Data) 

Sample 1: 2K Xám Mờ (HV 23) 
Color Change: Grade 4-5 @ 80 

hours 
 

Sample 2: 2K  Đen Nhũ Bạc (HV 
35) 

Color Change: Grade 4-5 @ 80 
hours 

 
Sample 3: 2K Nhũ Bạc (nền trắng), 

(HV 31) 
Color Change: Grade 4-5 @ 80 

hours 
 

Sample 4: 2K Trắng Bóng (HV03) 
Color Change: Grade 4-5 @ 80 

hours 
 

Sample 5: 2K  Màu Xám  (HV 22) 
Color Change: Grade 4-5 @ 80 

hours 
 

Sample 6: 2K  Xám Vàng (HV 20) 
Color Change: Grade 4-5 @ 80 

hours 
 

Sample 7: 2K Đỏ tươi ( HV07) 
Color Change: Grade 4-5 @ 80 hours 

 
Sample 8: 2K  Đen Bóng (HV 05) 
Color Change: Grade 4-5 @ 80 

hours 
 

Sample 9: 2K Màu  Tím(HV 16) 
Color Change: Grade 4 @ 80 

hours 
 

Sample 10: 2K Xám Đậm  (HV 23) 
Color Change: Grade 4-5 @ 80 

hours 

DATA 

 
 

COLORFASTNESS RATING 
COLOR CHANGE 

COLORFASTNESS RATING 
COLOR STAIN 
SELF STAINING 

5 NEGLIGIBLE OR NO CHANGE 5 NEGLIGIBLE OR NO STAINING 
4 SLIGHTLY CHANGED 4 SLIGHTLY STAINED 
3 NOTICEABLY CHANGED 3 NOTICEABLY STAINED 
2 CONSIDERABLY CHANGED 2 CONSIDERABLY STAINED 
1 MUCH CHANGED 1 HEAVILY STAINED 
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